


No. components 

description 

Item. material Nu

m. 

No. components description Item. material Num. 

1 Cross pan head screw ST4*15 10 41 Connecting ending 4 PA 1 

2 Up cover of controlling handle 1 42 Switch box ABS 1 

3 Cross pan head screw ST4*25 2 43 Waterproof ring rubber 1 

4 Airproof loop of controlling handle rubber 1 44 Cover of Switch box ABS 1 

5 Up & down switch LA137 1 45 Cross pan head screw M3*30 1 

6 Lower cover of controlling handle PA 1 46 Safety Switch QKS8 1 

7 Emergency stop switch LAI36：AC250V 1 47 Safety key 1 

8 Electronic line 3 48 Waterproof ring rubber 1 

9 Plug-in reed jacket PVC 7 49 Waterproof box PA 1 

10 Plug-in reed 6.3 5 50 Washer M4 rubber 1 

11 Cable gland M20*12 PA 2 51 Cross head screw M4*12 1 

12 Controlling handle cable line 5*1.0 1 52 Waterproof ring rubber 1 

13 binding 1 53 Pressing line plate paper 1 

14 Copper head of cable line 37 54 Pressing line plate Q235 1 

15 Position limited switch JDLA106 2 55 Washer M4 4 

16 Position limited button φ8 Q235 2 56 Fan cover PA 1 

17 Button spring loop rubber 2 57 Left endplate assembly Q235 1 

18 Snap ring φ8 65Mn 2 58 Pin roller 136 

19 Cross pan head screw ST3*14 4 59 Outer hex bolt M5×175 1 

20 Cross head screw M5*18 2 60 Fan PA 1 

21 Cable gland M16×10.5 PA 8 61 End cover Alu. 1 

22 Cross pan head screw ST3*10 2 62 Bearing 6202 2 

23 Junction box ABS 1 63 Brake assembly 1 

24 Waterproof ring rubber 1 64 Brake spring φ2.6 65Mn 1 

25 Lower cover of junction box ABS 1 65 Stator & Motor cover 1 

26 Capacitor 1 66 Rotator 1 

27 Electric box PA 1 67 Front cover φ4.5 Alu. 1 

28 Cable line 4*1.0 1 68  Hanging hook rack 1 

29 Cable line 4G1.0 1 69 Screw M12 Q235 1 

30 Connecting ending 10 PA 1 70 Washer φ12 Q235 4 

31 Cross head screw ST3*12 45# 14 71 Base of hook rack Q235 1 

32 Cable line 3G1.0 1 72 Screw nut φ12 Q235 1 

33 Waterproof ring rubber 1 73 Washer φ12 Q235 1 

34 Cover of Electric box PA 1 74 Spring washer φ12 Q235 1 

35 Power cord 3G1.0 1 75 Fix tube of hook rack Q235 1 

36 Cross pan head screw M4x8 1 76 Connecting pole of hook rack 45# 1 

37 Spring washer M4 4 77 Rope drum cover PA6 1 

38 Terminal piece copper 1 78 Nut M10 45# 6 

39 Cable 4*1.0 1 79 Spring washer φ10 65Mn 6 

40 Seal rubber 1 80 Washer φ10 Q235 6 



81 Connecting pole of end plate 45# 1 109 hexagon screw M6x12 14 

82  Rope drum assembly 1 110 Rope rolling assembly Q235 2 

83 Steel rope 45# 1 111 Rope rolling pole 45# 1 

84 Spring buffing assembly 1 112 Screw M6×12 45# 8 

85 Balance weight 1 113 Rope pin Q235 1 

86 Aluminum buckle Alu. 3 114 Right end plate assembly 1 

87 The protection plate Q235 1 115 Hook 1 

88 Hook 1 116 hexagon screw M8x30 45＃ 1 

89 Connecting pole 45# 1 117 Connecting pieces 1 

90 hexagon screw M6×20 2 118 Nut M8 1 

91 Washer φ6 Q235 26 119 Gear box components 1 

92 Spring washer φ6 Q235 22 120 Cylindrical pin 6x19 45# 1 

93 Up position limited block PA 1 121 Airproof loop φ184×φ3 1 

94 up position limited sleeve Q235 1 122 Internal gear 1 

95 Up position limited frame PA 1 123 Bearing 6201 4 

96 Pulley hook Q235 1 124 Gear shaftⅠ 40Cr 1 

97 Torsional spring 1 125 Flat key 2 

98 hexagon screw M6×45 45# 7 126 Idle gear 40Cr 1 

99 lower position limited sleeve 1 127 Ball bearing 3203-2RS 1 

100   Position limited holding plate 1 128 Snap ring φ17 65Mn 1 

101 Nut M6 4 129 Spur gear 40Cr 1 

102 lower position limited block PA6 1 130 Helical gear 40Cr 1 

103 Nut M6 2 131 Gear shaft II 40Cr 1 

104 Lower position limited Spring 1 132 Paper washer 1 

105 Lower position limited pole Q235 1 133 Gear box Alu. 1 

106 Lower position limited base PA6 1 134 Grease nipple copper 1 

107 screw M6x20 1 135 Pulley hook 1 

108 Cross head screw M6x18 1 




